



Received: 10/24/2017	Completed: 10/31/2017	Letter: P5	RV	P.O.#:	Test Report #:	3-21942-5-
Client's Identification	Style: PVC Vinyl Upholstery. Content: PVC Vinyl Upholstery. Weight: 38.515 oz/lyd. Product End Use: Upholstery. Thickness: 0.0460in.					
Tested For: Damian Maldonado	Key Test: ASTM D 4157/ACT Coated 100K				484	
Vescom America PO Box 1198 Henderson, NC 27537	Tel: 1-(252)-431-6233		Ext:			
	Fax: 1-()- -					

RESULTS: Visual Observations (see page 1 for Rating System)

# of Double Rubs	Length Specimens	Width Specimens
3,000	5	5
9,000	5	5
15,000	5	5
22,500	5	5
30,000	4.5	4.5
40,000	4.5	4.5
50,000	4.5	4.5
60,000	4.5	4.5
70,000	4.5	4.5
80,000	4.5	4.5
90,000	4.5	4.5
100,000	4.5	4.5
	Very slight loss of surface texture	Very slight loss of surface texture

NOTE: For tests exceeding 100,000 double rubs, the cotton duck abradant is changed after every 100,000 double rubs.

REMARKS: None.


ACCEPTANCE CRITERIA:

High Traffic/Public Spaces: No noticeable wear after 50,000 double rubs (Minimum rating of 3)

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested is rated for:

High Traffic/Public Spaces; Unrated

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.



 AUTHORIZED SIGNATURE
 GOVMARK
 MA-2 /pm/AC

Phyllis Pettit

NOV 09 2017